

● PRODUCT INTRODUCTION ●

■■■■ ■■■■■■■■ ■■■■■■■■ ■■■■■■■■ ■■■■ ■■■■■ ■■■■

■■■■	■■■■■	
■■■■■■■■	■■■■■■■■ ■■■■■ ■■■	
■■■■ PP	pp ■■ GlassFibre	
■■■	■■" 0 ■■■■■■■ ■■■ 5 ■■■	
Gaslift	85 2 ■■■■■) .■■■■ ■■ ■"■)	
■■■■■■	■■■■ ■■■■■ ■■■■■■■ ■"■ 2.0 ■■■■■ ■■■	
■■■	35 ■"■ 5) ■■■■■ ■■■ ■"■)	
■■■■	■■" 12 ■■■■■ ■■■■■	
■■ ■■■■■	■■■■■■ PP ■■■■■	
■■■■■■■■ ■■■■■	fixed	
■■■■	320 ■■■ ■■■■■■■ ■"■	
■■■ ■■■■■	*	
■■■■ ■■■■■	*	
■■"/■■■■	■■■ ■■ Width	58
	■ ■■■ ■■EPTH	63
	■■■■■■■■ ■■■ ■■	113-121
	■■■■■■■■ Width	
	■ ■■■■■■■EPTH	
	■■■■■■■■ ■■■■■■■	
	■■■■■■■■ Width	
■■■■■	2 pcs/ctn	
CBM	0.12/PC	
■■■■■ ■■■■■■■/■■■■■	20GP	40HQ
	220-240	550-570

● PARTS REFERENCE ●



WORKSHOP



• ENGINEERING CASE •



OUR PHOTOS



---

CERTIFICATE

---

SGS

Test Report No. 2019040801771 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Standard: EN 12526-1:2010 and EN 12526-2:2010

Other Reference: EN 12526-1:2010

**Sample Description**



**Test Results**



SGS

Test Report No. 2019040801772 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Standard: EN 12526-1:2010 and EN 12526-2:2010

Other Reference: EN 12526-1:2010

**Sample Description**



**Test Results**



SGS

Test Report No. 2019040801773 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Standard: EN 12526-1:2010 and EN 12526-2:2010

Other Reference: EN 12526-1:2010

**Sample Description**



**Test Results**



SGS

Test Report No. 2019040801774 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Standard: EN 12526-1:2010 and EN 12526-2:2010

Other Reference: EN 12526-1:2010

**Sample Description**



**Test Results**



SGS

Test Report No. 2019040801775 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Standard: EN 12526-1:2010 and EN 12526-2:2010

Other Reference: EN 12526-1:2010

**Sample Description**



**Test Results**



SGS

Test Report No. 2019040801776 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Standard: EN 12526-1:2010 and EN 12526-2:2010

Other Reference: EN 12526-1:2010

**Sample Description**



**Test Results**



SGS

Test Report No. 2019040801777 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Standard: EN 12526-1:2010 and EN 12526-2:2010

Other Reference: EN 12526-1:2010

**Sample Description**



**Test Results**



SGS

Test Report No. 2019040801778 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Standard: EN 12526-1:2010 and EN 12526-2:2010

Other Reference: EN 12526-1:2010

**Sample Description**



**Test Results**



# SHIPPING

□□□ □□□□ □□□□□□ □□□ □□□□□ □□□□ .□,

15-25 40\*1 □□□□□ □□□□□ □□□□□HQ, 15-35 40\*2 □□□□ □□□□□HQ □□□□ □□□□ .....

□ Ex Works, FOB Shenzhen, CIF, C&F, LC □□□□ □□□,

□□□□□□ □□□ □□ □□□□ □□□□□ □□□□□□.

# OUR SERVICE



---

## CONTACT US

---



Manager : Rachel

**Whatsapp/Wechat:**

0086-13590681820



**E-mail:**

rachel@new-city.cn